
Volume 2 • Issue 5 • 1000123J Civil Environ Eng
ISSN: 2165-784X JCEE, an open access journal

Civil & Environmental Engineering
Elsheikh and Al-Hemaidi, J Civil Environ Eng 2012, 2:5

http://dx.doi.org/10.4172/2165-784X.1000123

Research Article Open Access

Approach in Choosing Suitable Technology for Industrial Wastewater 
Treatment
Mahmoud A. Elsheikh* and Waleed K. Al-Hemaidi

Department of Civil Engineering, University of Tabuk, Saudi Arabia 

Abstract
The increasing growth of rapid industrial developments causes the formation of huge amount of wastewater 

loaded with numerous organic compounds unacceptable for the environment and human health as well. Many 
processes for treating industrial wastewater involve varieties technologies for reduction of toxicity in order to meet 
[...]
as described in detail in the following text.

Step 1) Analysis of manufacturing processes: It is to shows the 
raw material for processes, supply of water to each manufacturing 
process, how contributes wastewater generation and all other processes 
parameters. The first step achieves familiarity with the manufacturing 
processes themselves through literatures review, site visits and 
interviews to gain an understanding of how wastewater is produced. 

Step 2) Wastes minimization and wastes characterization study: 
Wastes minimization (pollution prevention) should be studied for 
optimizing raw materials and chemical usage, preventing leakage, 
reuse and/or recycling wastes, improvements in housekeeping, and 
implementing wastes reduction program. Waste strength reduction is a 
major objective for an industrial plant concerned with waste treatment. 
The strength of wastes may be reduced by: 1) process changes; 2) 
equipment modifications; 3) segregation of wastes; 4) equalization 
of wastes; 5) by-product recovery; and 6) monitoring waste streams. 
Thereafter, wastewater characterization studies should be carried out 
to provide the accurate and complete information on which to base 
the design of the treatment system. The characterization of IWW 
should include parameters that environmentally have bad effect on the 
natural resources; including: BOD, COD, acid, alkaline, metals, colored 
and turbid materials, nitrogen and phosphorus compounds, solids 
(dissolved, suspended), volatile, oil and grease, and other pollutants 
(chlorine, chlorides, hardness, etc.). 

Step 3) Determine treatment objectives: These objectives will 
depend on where the wastewater is to be sent after treatment. If the 
treated wastewater is discharged to another body of water or released 
into the environment, it must comply with pretreatment requirements 
and regulations. In the case of industrial water recycling and/or reusing, 
the effluent must have water of a quality appropriate to its designated 
use, then there should be no barrier to its introduction and deposition 
of the existing freshwater supply [32]. 

Step 4) Select candidate technologies: The right approach for 
an IWWT pollution abatement program is one which reveals 
all opportunities and alternative for inplant WWT. Accordingly 
advantages and disadvanges of each alternative, candidate technologies 
for treatment can be selected. The selection should be based on one or 
more of the following: successful application to a similar wastewater; 
knowledge of chemistry, biochemistry, and microbiology; knowledge 

of available technologies, as well as knowledge of their respective 
capabilities and limitations. The main factors which must be considered 
in the decision on the WWT technologies to be applied are: 1) quality 
of the original wastewater, 2) removal of parent contaminants, 3) 
treatment flexibility, 4) facility decontamination capacity, 5) final 
WWT system efficiency, 6) economic studies, 7) life cycle assessment 
of the treatment technology, and 8) potential use of treated water [13].

Step 5) Bench-scale investigations: They are required to develop 
new technologies and generate information on new IWWT processes 
for the purpose of quickly and efficiently determining the technical 
feasibility and a rough approximation of the financial feasibility of 
a given technology [3,13]. Bench-scale studies range from rough 
experiments, in which substances are mixed in a beaker and results 
observed, to rather sophisticated continuous flow studies of small 
treatment devices that are models of the full-size equipment. 

Step 6) Pilot-scale investigations: They are studies of the 
performance of a given technology using the actual wastewater to 
be treated, usually on site and using a representative model of the 
equipment that would be used in the full-scale system. During the pilot 
plant operation period, observations should be made to determine 
whether or not performance predicted from the results of the bench-
scale investigations and try to determine the cause for the performance 
difference if it is not confirmed [3].

Step 7) Prepare preliminary designs: A meaningful cost-effectiveness 
analysis can take place only after the completion of preliminary designs 
of the technologies that produced satisfactory effluent quality in the 
pilot-scale investigations to enable accurate estimation of the costs for 
construction, operation, and maintenance. 

Step 8) Conduct economic comparisons: The choice of treatment 
technology between two or more systems proven to be reliably capable 
of meeting the treatment objectives should be based on a thorough 
analysis of all costs over the expected life of the system. Operational 
and maintainal (O&M) costs must include as much detail as capital 
costs, if not more [3].

Step 9) Final design process: It is for the selected technology in both 
a formality, during which standardized documents (including plans 
and specifications) are produced, and a procedure, during which all 
of the fine details of the facility that is to be constructed are worked 
out. These steps complete the normal sequence of events for the 
identification, selection, and construction of an IWWT system, either 
for pretreatment or final treatment of wastewater. 

Origin of the wastewater (WW) Initial load
Operational conditions

Removal (%)
pH Temp °C H2O2 conc.  Fe2

+ conc. H2O2/ Fe2
+ COD/ H2O2

Textile WW 2400 mg/L COD 3 50 385 g/L 5.5 g/L  95–290  NMa 95% COD 
Laboratory WW 1037 ± 136 mg/L COD 4 24 ± 1.5 NM NM 4.5 1:9 92.3% COD 
IWW and domestic ww 1750–3323 mg/L COD 3±.2 40 550 mg/L 400 mg/L NM NM >90% COD 
Cosmetic WW 1215, 785 mg/L TOC 2.-3 25–75 9040 mg/L 200 mg/L 45 1/2.12 45–60% TOC 
Dyes 0–2000 mg/L COD 3 25 1.2-4.4mM NM 0.20–0.37 NM 48–70% COD 
Synthetic dyebath 2746 mg/L COD  3  50 30mM 10mM 3 NM 30% COD
Landfill leachate 1000,4000 mg/L COD 2.5 25 0.15 mol/L 0.05 mol/L 3 NM 89.2, 68.2% COD 
Leachate 132–177 ± 8 g/L COD 3 25 NM NM NM 1 75%, 77 ± 8% COD 
Pesticide (atrazine) 0.01mM atrazine 2 25 NM 0.01-0.2mM 0.33–3.0 NM 15–98% atrazine 
Green olives 31, 7.5 g/L COD 2-3 25 1.0M 0.03M NM 0.54-0.13 14.4 5 g/L COD 
Pharmaceutical  900–7000 mg/L COD 3.5 25 0.3M 0.002M 155 NM 45–65% COD
Cork cooking WW 5000 mg/L COD 3.2 30 10.6 g/L NM 5 NM 87.3% COD 
Pulp mill effluents 110 mg/L TOC 5 25 ± 2 50mM 2.5mM 20 NM 87.5% TOC 

Table 2: shows the operating conditions in different Fenton processes [25].

http://dx.doi.org/10.4172/2165-784X.1000123


Volume 2 • Issue 5 • 1000123J Civil Environ Eng
ISSN: 2165-784X JCEE, an open access journal

Citation:  Elsheikh MA, Al-Hemaidi WK (2012) Approach in Choosing Suitable Technology for Industrial Wastewater Treatment. J Civil Environ Eng 
2:123. doi:10.4172/2165-784X.1000123

Page 5 of 10

Treatment of Different Kinds of Industrial Wastewater 
with Different Technologies

IWW characteristics vary not only with the industry that generates 
them, but also within the industry itself. Treatment of IWW is a 
complex due to the wide variety of compounds and concentrations it 
may contain. The next paragraphs will discuss common kinds of IWW 
and their treatment technologies.

The power industry and cooling water 

Significant quantities of water are needed for power generation 
and cooling applications, greatly exceeding the quantities of water used 
for all other purposes (in USA, about 47% of water that is consumed 
annually) [32]. To control the quality of the recirculating stream, water 
is removed as blowdown water, and water is added to the recirculating 
stream as make-up water to compensate for loss of water through 
blow-down, evaporation and drift. A key unit process of a zero effluent 
discharge (ZED) is vapor compression evaporation which can recover 
about 95% of the waste stream as distillate. However, the process is 
very expensive due to dissolved solids (DS). A combination of electro 
dialysis reversal and reverse osmosis (RO) was adopted to pretreat 
the waste flows prior to evaporation [32]. Cokes wastewater contains 
ammonia, cyanide, thiocyanate, sulfides, and a wide variety of complex 
hydrocarbons. Cyanide is a highly toxic organic compound even at low 
concentrations and its presence in aqueous media is severely restricted 
by regulations [33]. Conventional treatment of toxic cokes wastewater 
comprises expensive caustic treatment and steam stripping to reduce 
the pollutant loads, followed by biological treatment [34,35]. The coke 
WWTP at a steel making company in Korea is a conventional activated 
sludge process for the removal of toxic organic pollutants (Figure 5) 
[35]. A bioreactor system with 30 packed gel envelopes containing 
Nitrosomonas europaea and Paracoccus denitrificans cells was also used 
for nitrogen removal in a thermal power plant wastewater for removing 
95% of the total inlet nitrogen [36].

The pulp and paper industry

During the 20th century the specific fresh water consumption has 
fallen dramatically from around 300 m3/ton of paper products at the 
turn of the century to about 30 m3/ton today in the new processes. The 
effluents from this industry cause slime growth, thermal impact, scum 
formation, coloration, non-biodegradable organic materials, killing 
aqualife due to toxic substances, and loss of aesthetic beauty in the 
environment. 

Since pulp and paper IWW characteristics vary in a wide range; 
different treatment options such as chemical, aerobic and anaerobic 
biological processes; adsorption, advanced oxidation and membrane 
filtration has been used for their pollution control [37-39]. Chemical 
coagulation followed by sedimentation is a probed technique for the 
treatment of high suspended solids pulp wastewater especially those 

formed by colloidal matters. Coagulants with alum and polyaluminum 
chloride (PAC) were used for reduction of 99.9% turbidity, 99.5% TSS 
and 91.3% COD from pulp and paper mill wastewater at the optimum 
dosage PAC of 500 mg/L and pH 6.0 [40]. Several researchers have 
investigated the membrane processes, such as microfiltration (MF), 
ultra-filtration (UF), nanofiltration (NF), and RO in the treatment 
of pulp and paper industry effluents [39,41,42]. Membrane processes 
effectively reduce BOD, COD, TSS, DS, AOX (adsorbable organic 
halides), and color from pulp and paper effluents. Buyukkamaci and 
Koken [31] concluded that the most economic and technically optimal 
pulp and paper IWW treatment processes were found as extended 
aeration activated sludge process with or without up-flow anaerobic 
sludge blanket (UASB). Anaerobic biological processes are widely 
preferred treatment options in pulp and paper industry effluents 
because of toleration, protection against the deleterious effects caused 
by shocks of pH, loading, zero fibre and other solids that would 
otherwise clog the reactor [38]. Buzzini et al. [43] used an UASB 
reactor for the treatment of cellulose pulp synthetic wastewater with 
average COD removal efficiency of 76%. 

Because of the little biodegradable of some pulp and paper 
mill wastewater (with low BOD/COD ratio), AOPs with ultrasonic 
treatment has been studied as a pre- or post-oxidation combined 
with biodegradation, showing a final decrease in toxicity and a 
biodegradability enhancement of paper mill wastewater [44]. The post-
bleaching non-biodegradable effluent from cellulose and paper was 
subjected to a first coagulation-flocculation treatment followed by a 
UV/TiO2/H2O2 system using mercury lamps, which raised the index 
of biodegradability from 0.11 to 0.71 [45,46]. Photo-Fenton and TiO2 
were also used to increase biodegradability of paper IWW [13]. Finally, 
electro-chemical pre-treatment (using iron electrodes) of pulp and 
paper wastewater raised the biodegradability index from 0.11 to 0.46 
[47]. Also, modified magnetic seeds in a super-conducting magnet 
were used for treating paper factory wastes and removed 76% of COD 
[30].

The textile industry

The textile industry has many processing categories that are very 
water intensive for many cleaning and flushing steps. Every textile 
category wastewater includes additions of a wide variety of dyes and 
chemicals that arises pollution load (Table 3) [32]. 

Many treatment technologies, such as physical separation, 
coagulation, aerobic and anaerobic biological processes adsorption, 
and advanced oxidation have been used for textile effluent control. A 
treatability study of IWW of a large fabric textile in Egypt indicated 
that the traditional low cost settling process could reduce COD, BOD, 
and TSS with removal efficiency 47, 48 and 56 % respectively [48]. 
Meanwhile the traditional low cost biological activated sludge process 
with 6 hrs aeration could reduce the COD and BOD to the regulation 
limits for disposal in agricultural drains. Studies of water recovery 
for dyeing concluded that the more selective RO process or NF was 
required to decolorize for a reusable water product [49,50]. MBRs 
implementing special dye-degrading microorganisms and addition of 
adsorbent in MBR have been selected as potential candidates for dye 
WWT processes [51]. Hence, the conventional methods used in WWT 
are unsuitable colour inorganic contaminants, advanced treatment 
methods are applied on textile IWW, including Fenton process, PAC 
coagulation and ion exchange, and resulted in effluent quality that was 
suitable for the process water characteristics (Figure 6) [52]. Biological 
system configurations like biofilm reactors have also been combined 
with AOPs such as H2O2/UV, TiO2/UV and photo-Fenton to treat Figure 5: Schematic diagram of cokes WWTP, [35].

http://dx.doi.org/10.4172/2165-784X.1000123


Volume 2 • Issue 5 • 1000123J Civil Environ Eng
ISSN: 2165-784X JCEE, an open access journal

Citation:  Elsheikh MA, Al-Hemaidi WK (2012) Approach in Choosing Suitable Technology for Industrial Wastewater Treatment. J Civil Environ Eng 
2:123. doi:10.4172/2165-784X.1000123

Page 6 of 10

reactive azo-dyes, achieving 99% removal efficiency [53,54]. Anaerobic 
biological treatment has also been combined with photocatalysis with 
immobilised TiO2 to treat raw solutions of textile dyes [55]. Moreover, 
electrochemical oxidation has been used and achieved high removal of 
pollutants from textile IWW [56,57]. 

The food and beverage industry 

The food and beverage industries are major consumers of water as 
much as 10-12 tons of water per ton of product - or even more [32,58]. 
A heavily polluted oil IWW, which had high lightly oil substances, 
was treated via gravity oil separators, dissolved air floatation, then 
traditionally biological units in order to reduce the high levels of oil and 
grease (O&G), BOD, COD, and TSS to the allowable limits to dispose 
effluent to the public sewerage system [59]. MBRs of microfiltration 
hollow fibre were used for the treatment of industrial oil contaminated 
wastewater with high removal efficiency (about 98%) to obtain high 
clear water for reuse [60]. Amuda and Amoo [61] used ferric chloride 
and polyelectrolyte (non-ionic polyacrylamide) coagulants for treating 
of highly colloidal beverage IWW to achieve removals of 91% COD, 
99% TP and 97% TSS. Comparison of TiO2 photocatalysis and 
photo-Fenton were investigated for enhancement biodegradability 
of olive mill wastewater, where photo-Fenton was the more efficient 
of the two [62]. A combination of chemical coagulation–flocculation 
and AOPs (UV/H2O2, UV/O3 and UV/H2O2/O3) was used for highly 
efficient removal of organic material, including recalcitrant organic 
compounds which are low biodegradable compounds, reducing COD 
by a maximum of 87% [18].

The pharmaceutical industry

Pharmaceuticals and personal-care products are considered 
environmental emerging contaminants (ECs) of particular concern 
because of their endocrine-disrupting properties. Their wastewater has 
many complex and toxic compounds. Estrogenic hormones have been 
detected not only in WWTP influents and effluents in many countries 
[63], but also in surface water [64]. Pharmaceuticals and personal-
care products of 20 compounds including antibiotics, hormones were 
occurred in the sewage influent to WWTPs of Ulsan, large industrial 
city in Korea [65]. Most of these compounds were removed in the 
WWTPs processes (physicochemical and modified activated sludge 
with co-existence of anoxic-oxic condition). Meanwhile, Liu et al. 
[66] used a four-compartment periodic anaerobic baffled reactor for 
treating Chinese traditional medicine IWW under high alkalinity. 
The wastewater was rich in macromolecule that was difficult to 

be treated and easy to foam in aerobic biodegradation, such as 
glycosides. The four-compartment anaerobic reactor worked well 
for biodegradation these substances under the low cost anaerobic 
condition in construction, operation and maintenance. A combination 
of coagulation–Fenton (H2O2 and Fe2

+) process significantly reduced 
the ecotoxicity of cosmetic industry effluents and markedly increased 
its biodegradability [67].

The petroleum and chemical industries

Petroleum industry requires large water volumes for the oil and 
gas refining and processing [68]. The application of biological WWT 
in the frame of a process integration treatment technology could 
hopefully close the water cycle allowing the ZED in the petroleum 
industry [68]. The aerated submerged fixed-film reactor demonstrated 
91.8-96.6% removal of soluble COD and exhibited efficient and 
stable performance in petrochemical WWT with high organic 
loading rate [69]. Ammonium (NH4

+) in the petroleum IWW can be 
biologically eliminated by means of a double process, nitrification 
and denitrification, producing molecular nitrogen [68]. Many full-
scale anaerobic WWT systems are also used by the chemical and 
petrochemical industry, as the range of compounds that are found to 
be biodegraded under anaerobic conditions has increased enormously 
due to their low cost in construction, operation and maintenance 
[70,71]. UF membrane was effectively used for treatment of the oily 
wastewater to achieve high pollution removal to reuse the treated IWW 
[72]. Moreover, RO could be used for extensively removing pollutants 
for achieving the ZED [73]. In recent years, AOPs have been evaluated 
for the treatment of low biodegerable petrochemical IWW and related 
effluents, such as those coming from oil extraction and achieved high 
degradation and reduction of pollutants [74,75]. Chemical treatability 
of water-based IWW via adsorption achieved high COD removal with 
sodium bentonite and with electro-chemical oxidations because their 
toxic wastewaters are not easily biodegradable and requiring costly 
physical or physico-chemical pretreatments [76]. 

The leather industry

Tannery wastewater contains high concentrations of organic 
matter and chemicals, such as COD, BOD, chromium, chlorides, 
sulfides, Ca, Mg, bactericides, emulsifiers, ammonia, detergents and 
toxic substances [77-79]. Pre-treatment of an actual Egyptian tannery 
wastewater revealed that electrolytic system at different currant 
had poor removal of contaminants, while, physico-chemical system 
removed of 98.8% chromium, 31% COD, 25.8% BOD and 51.2% TSS 

Parameters Categories*

1 2 3 4 5 6 7
BOD/COD
BOD (mg/l)
TSS (mg/l)
COD (mg/l)
Oil and grease (mg/l)
Total chrome (mg/l)
Phenol (mg/l)
Sulphide (mg/l)
Colour (ADMI)
PH- value
Temperature (oC)
Water usage (l/kg)
Minimum
Median
Maximum

0.2
6000
8000
30 000
5500
0.05
1.5
0.2
2000
8.0
28

4
12
78

0.29
300
130
1040
-
4
0.5
0.1
1000
7.0
62

33
-
-

0.3 5
350
200
1000
-
0.014
-
8.0
-
10
21

111
284
657

0.54
650
300
1200
14
0.04
0.04
3.0
325
10
37

5
113
507

0.35
3 50
300
1000
53
0.05
0.24
0.2
400
8.0
39

20
83
378

0.3
300
120
1000
0.42
0.13
0.14
600
8.0
20
-

8
47
163

0.31
250
75
800
0.27
0.12
0.09
600
11
38
-

3
100
557

Categories description: 1. raw wool scouring: 2. yarn and fabric manufacturing: 3, wool finishing: 4.woven fabric finishing: 5, knitted fabric finishing: 6, carpet finishing: 7, 